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Test Report

Verification Website: www. gttctech. com
Verification Code: WVRY-8308-44

No:230074728 Issue Date:2023-04-17

Applicant: SHANGHAI SHUOTE NONWOVENS CO., LTD
Address: NO. 8399, TINGFENG ROAD, FENGJING INDUSTRIAL PARK, JINSHAN DISTRICT, SHANGHAT
CHINA

Information confirmed by applicant:
Sofeelate® Thermal Insulation-Fiber Ball
Quantity: 3 pieces

Colour: White

Fibre Content: 100% Polyester

Model: Z-2D

Weight: 300g

Basis of judgement:

Date Received/Date Test Started: 2023-04-12

Conclusion:

Thermal transmittance —_—

Note: "M -Meet the standard’ s requirement “F”-Fail to meet the standard’ s requirement
”——"—No comment

Remark:

This report is the english translation version of the report 2300747217.

All the tested items are tested under the standard condition (except for indication).
Copies of the report are valid only re—stamped.

The experiment was carried out at No.1, Zhujiang Road, Panyu District, Guangzhou, Guangdong, P.R.China.
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Approved By: Ju I‘J J‘v

JuXiang Zhong Engineer
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